
Service Kit
753-0722

CODE:

DATE:

SUBJ:

R-402

October 21, 1997

38” deck assembly for 400 
series riders.

Install Service Kit 753-0722 when replacing deck part number 913-04120 or 813-04119.  Kit includes updated 
complete 38” deck assembly.

Form Number 770-1000A
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Ref. 
No.

Part No. Code Description

2 710-1260 Hex Washer: TT-Tap Scr. 
5/16-18 x .75" Lg.

3 683-0119
813-04251

38" Deck Assembly: w/ Wheels 
38" Deck Assembly
(for service only)

4 783-0343 Belt Guard,  Deck: 5” Dia.

7 712-0291 Hex Lock Nut 1/4-20 Thd.

8 710-0751 Hex Bolt 1/4-20 x .62"

10 711-0792 Hinge Pin

13 712-0181 Hex Top Lock Nut 3/8-16 Thd.

14 712-3006 Hex Nut 1/4-20 Thd. Gr. 5

17 734-0973 Deck Wheel 5"

18 736-0105 Bell Washer 0.40" I.D. x .88" O.D.

22 738-0373 Shoulder Bolt .498" Dia. x 1.53"

23 742-0610 3 in 1 Star Blade

26 754-0329A V-Belt

27 736-0270 Bell Washer 1/4" I.D.

28 783-0342 Brake Disc

35 712-0417A Hex Flange Nut 5/8-18 Thd.

39 618-0138 Blade Spindle Ass’y.
(Includes ref.28, 35, 42)

42 756-0969 5" Dia. Deck Pulley

52 703-1693 Hinge Mtg. Bracket

53 732-0602 Torsion Sprinng

54 726-0106 Push Nut

55 731-1032 Chute Ass’y. Comp.
(Includes Ref. 10, 52, 53, 54, 55)

56 710-0597 Hex Bolt 1/4-20 x 1" Lg. †

57 712-3087 Wing Nut 1/4-20 Thd. †

58 731-1643 Mulching Plug †

59 16606 Retainer Hook Bracket

60 712-0271 Hex Sems Nut 
1/4-20 Thd.

61 710-0751 Hex Bolt 1/4-20 x .62" Lg.

AVAILABLE DECK COLORS
PLACE ORDER FOR CORRESPONDING DECK COLOR SHOWN BELOW.

753-0694-0483 Charcoal
753-0694-0637 Powder Black
753-0694-0648 Tech Gray


